
125 STING/100 '97 <1997><EU><112676>
TANK, SEAT

30218

Pos Part Number Description Additional Text Quantity

0 54607141600 SEAT BRACKET R/S REAR 1.00

0 5460854100004 SIDE COVER R/S STING'97 1.00

0 5463542900004 SPOILER R/S ORANGE STING'97 1.00

4 58307105300 FUEL COCK MIKUNI CK-86 '96 1.00

5 51107004000 FUEL COCK CPL.MIKUNI CK-69 '96 ONE CONNECTION 1.00

6 58307106100 GASKET FUEL COCK MIKUNI 2.00

7 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00

8 49007008044 FILLER CAP CPL. SMALL 1.00

9 49007009000 % GASKET FOR FILLER CAP 1.00

13 5110701310030 FUEL TANK 8,5 LI. LC2,STING'97 1.00

14 54635036000 BUSHING 3.00

15 56401040000 rubber bushing 2.00

16 58007016001 FUEL HOSE VITON 7X2MM 1 METER 0.00

17 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 4.00



18 0676550223 HH S.MET.SCREW DIN7676- 5,5X 4.00

19 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 4.00

20 0014060203 HH COLLAR SCREW M 6X20 WS=8 3.00

21 0014060103 HH COLLAR SCREW M 6X10 WS=8 4.00

22 0014060153 HH COLLAR SCREW M 6X15 WS=8 6.00

23 0014060253 HH COLLAR SCREW M 6X25 WS=8 2.00

24 54507011000 OVAL HEAD SCREW M6X17 1.00

25 54608441050 FOAM RUBBER L/S 14MM 1.00

28 5463542800004 SPOILER L/S ORANGE STING'97 1.00

35 58012058000 TOOL BOX CPL. '92 1.00

36 58012058050 RUBBER FOR TOOL BOX '92 1.00

37 54603048100 clip nut M6 2.00

40 5110704000030 SEAT BLACK STING'97 1.00

40 5110704005030 SEAT COVER BLACK STING'97 1.00

41 54607041600 * SEAT BRACKET L/S REAR 1.00

90 5460844100004 SIDE COVER L/S STING'97 1.00

91 51108041050 HEATPROTECTOR R/S 125 LC2 '96 1.00

92 50232050000 WASHER 6,2X18X2 125 1.00

93 51005082100 RUBBER WASHER 5X16X3 1.00

99 54308042000 RUBBER BUFFER 0.00


